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Part! AIR END/;f11.� 

Ref. English Name 
1 Flange screw 
2 Spring washer 
3 Muffler 
4 Cvlinder head 
5 Exhaust elbow 
6 Gasket for cylinder 
7 Valve assembly 
8 Gasket for cylinder head 
9 Hexagon socket screws 
10 Soring washer 
11 Cylinder 
12 Gasket for cylinder 
13 Piston ring/air ring 
14 Piston ring/oil ring 
15 Piston 
16 Piston oin 
17 Ci rel ips <t 12 
18 Connectiong rod 
19 Protector 
20 Air breather M16*1.5 
21 Flange screw M6*16 
22 Oil sight glass 
23 Flange screw M6*8 
24 Crankcase cover 
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QTY Ref. English Name 
4 25 Oil baffler 
4 26 Hexagon socket screws 
1 27 Crankshaft 
1 28 Crankcase 
1 29 Oil seal 
1 30 Bearing 6204 
1 31 Rotor 
1 32 Hex nut 
2 33 Capacitor 
2 34 Soring washer <t 5 
1 35 External hexagonal screw 
1 36 Bearing 6202 
2 37 Stator 
1 38 Rear support 
1 39 Rear ring 
1 40 Cross screwM4*6 
2 41 Fan 
1 42 Circlios <t 14 
1 43 Cover for capacity 
1 44 Plastic housing 
4 45 Flange screw M5*12 
1 46 Flat washer M5 
1 47 Power cable 
1 

�m�� 
�1H11'R 
P'];\Ji:i!l!Jii 
ittim 

ffi� 

1H!# 
$mif(6204 
�� 
;\ Ji:i !ill-BJ: M8 
�� 
5' m ct5 
)'r ;\Jicj !ill iiM5*80 
$mif(6202 
JE� 
J[!Jig 

it� 
+-"¥�!ill iiM4*6 
Jxl. rrr 
$mffl5''ti�li <t 14 
��� 
)xi.� 
i!�!l!Jii M5*12 
.s:izm M5 
��� 

Sheet: 2/4 

QTY 

1 

1 

1 
1 

1 

1 

1 
1 

1 

4 
4 
1 

1 
1 
1 
1 
1 

1 
1 

1 

10 

4 
1 



0) 

Explosive view for Model FL 

------7 

9---_ 
8 

t---_g 

PartII AIR TANK ASSEMBLY/.SCilffl{tf: 

Ref. English Name 
1 Air tank 
2 Check valve 
3 Exhaust oioe <P 10 
4 Unloading pipe cp6 
5 Jacket for handle 
6 Drain cock 
7 Flange screw M8 
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QTY Ref. 
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English Name 
Rubber feet 
External hexagonal 
Screw nut MlO 
Flat gasket Ml0 
Wheel/5inch 
Shaft for wheel Ml0 
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PartIII ACCESSORY/lfilflf 
Ref. English Name mm�� QTY Ref. English Name mm�� QTY 

1 Safety valve *��� ZGl/4 1 6 Pressure gauge/Y40 Y40ffh* 1 

Pressure switch ffjJ3f� 1 7 Pressure gauge/Y50 Y50ffh* 1 

3 Connector ��� ZGl/4*30 1 

4 Pressure regulator iJ/il ff I� ZG 1/ 4*ZG 1/ 8 1 

5 Quick coupling �:ct·�� 2 
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